90 91

ACCESSORIES

86 87 88 89




Prices List For Spare Parts Of 80444

NO. Parts NO. Parts Name Q'ty Price
1 30106-01-1003 |Front Half of "T" Handle 1
2 30106-01-1004 |Rear Half of "T" Handle 1
3 30106-01-1005 |Lever Left 1
4 30106-01-1006 |Lever Right 1
5 30106-01-1007 |Safety Button 2
6 30101-01-1009A [Switch Plate A 1
7 30101-01-1008A [Power Switch 1
8 30106-01-1029 |Spring A 1
9 80701003 Pin @6x50 2
10 90002 Pin @2.35x30 2
11 30106-01-1027 |Spring B 2
12 30101-01-1017 |Cord Clamp 2
13 30118-01-1022 |Block 1
14 80302002S |Flat Washer @6x18x2.0 5
15 80102039S |Screw M6x45 2
16 30101-01-1024 |Cord Protection 1
17 80401001S |Nut M6 3
18 80102013 Screw M5%25 8
19 80303003S  |Elastic Washer @5 8
20 80301003S |Flat Washer @5x10x1 8
21 80106012 Screw ST3.5%16 4
22 30106-01-1009 |Cord Hooks Holder 2
23 30106-01-1010 |Cord Hooks 1

23A | 30106-01-1010A |Quick Release Cord Hooks 1
24 80102026W |Screw M5x30 4
25 30118-01-1019 |Tube 1
26 30106-01-1014 |Waterproof Joint Housing 1
27 80402004W  [Nut M5 4
28 30104-01-1071 |Waterproof Joint PG9 1
29 |[30101-01-1056B |Angle Plug Cord 1
29' ]30101-01-1056C |Angle Plug Cord 1
30 80301007N [Flat Washer @6x15x1 4
31 30106-01-1022 |Cord and Plug 6M 1
31' |30106-01-1022A |Cord and Plug 6M 1

NO. Parts NO. Parts Name Q'ty Price
31" |30106-01-1022B |Cord and Plug 15M 1
31" | 30118-01-1032 |[Rubber Cord and Plug 15M 1
32 30103-01-1012 |P-Clip 2
33 30106-01-1023 |Motor Cover 1
34 80102053S [Screw M4x6 3
35 30118-01-1009 |Motor 220-240V~50HZ 1
35' |30118-01-1009A [Motor 110-120V~60HZ 1
36 30118-01-1026 |[Run Capacitor 1
37 30118-01-1027 [Capacitor Shield 2
38 30118-01-1028 [Start Capacitor 1
39 30118-01-1010 |{lron Lining 1
40 30118-01-1024 |Pentagram Handle M8x40 4
41 80303005S |Elastic Washer @8 8
42 80301011S |Flat Washer @8x16x1.6 6
43 30118-01-1018 |Carrying Bar 2
44 80101025S |Screw M6x12 4
45 30118-01-1001 |[Metal Casing 1
46 90073A Hose Connector 2
47 30103-01-1005 |Wheel 2
48 80108002S |Svrew M5x12 2
49 30103-01-1035 |Alex 1
50 80301021S [Flat Washer @10x20x2 4
51 80304006N |Wave Washers @10.5x14.5x0.3 4
52 80305002N |Circlips @10 2
53 80108011S |Screw M8x16 2
54 30118-01-200A [Pedal Assy. 1
55 80102006S |Screw M4x10 4
56 80303002S |Elastic Washer @4 4
57 30118-01-1007 |Back Plate 1
58 30118-01-1005 [Left Plate 1
59 30118-01-1006 |Right Plate 1
60 30103-01-1048 |Spring 1
61 30103-01-1047 (Plastic Pedal 1
61’ 30118-01-1027 |Aluminium Pedal 1

1lof2




Prices List For Spare Parts Of 80444

NO. Parts NO. Parts Name Q'ty Price
62 80102021S [Screw M4x50 1
63 80201017S [Bolt M8x55 1
64 80401002S  [Nut M8 1
65 80303006S |Elastic Washer @10 4
66 80201020 Bolt M10x20 4
67 30118-01-100A |Balance Plate Assy. 1
68 80101018 Screw M6x20 2
69 30118-01-1011 [Balance Plate 1
70 30118-01-1013 |Upper Bearing Housing 1
71 30118-01-1015 [Metal Block 1
72 80501052 Bearing 1
73 30118-01-1014 |Bearing Core 1
74 30118-01-1012 |Bottom Bearing Housing 1
75 30118-01-1008 [Rubber Support 4
76 30118-01-1016 |Supporting Plate 1
77 80303004S [Elastic Washer @6 4
78 80101034S [Screw M6x14 4
79 80108003S  [Screw M5x20 4
80 30118-01-1017 |Pad Holder 1
81 80108023S  [Screw M5x10 8
82 30106-01-3002 [Handle Label 1
83 30103-01-3005 |Warning Label 1
84 30101-01-3028 [Trade Mark 1
85 30101-01-3003 [Trade Mark 1
92 30118-01-1026 |Rubber Ring 1
93 A08008 Dust Belt 1
94 A08006 “T” Connector 1
95 90073B Vacuum Hose 50cm Long 1

NO. | Parts NO. | Parts Name | Q'ty | Price
ACCESSORIES
86 90092A #40 Abrasive Paper 1
87 90092B #60 Abrasive Paper 1
88 90092C #80 Abrasive Paper 1
89 90092D #120 Abrasive Paper 1
91 90034B Polishing Pad (White) 1
91 90034C Waxing Pad (Red) 1
91 90034D Stripping Pad (Black) 1
91 90093A Microfibre Pad 1

20f2




	SL-814分解图 20170418 Model (1)
	配件价格(英文）20170401



